
INSTALLATION MANUAL

Di�culty Level:

Copyright Boom Racing Ltd. All Rights Reserved.

BRX80 Conversion Kit for BRX01 & BRX70/BRX90 PHAT Axle #BRLC7206

32.00mm

DRAG LINK

PANHARD ROD

36.00mm



INSTALLATION MANUAL

Di�culty Level:

Copyright Boom Racing Ltd. All Rights Reserved.

BRX80 Conversion Kit for BRX01 & BRX70/BRX90 PHAT Axle #BRLC7206

6

4

5

16

7

8

9

10

2

3

1

14

11
13

12 15

(1) Aluminum C-Hub  2
      #BRD8011
(2) BADASSTM 

      HD Universal Drive Shaft 2
      #BRD8001   

(5) M3x12 RS Screw  2
      #BRASBH3012
(6) M3x14 RS Screw  4
      #BRASBH3014
(7) Tie Rod   1
      #BRD9003 
(8) Straight Rod End  2
      #BRW750303

(3) D5x10x4 Bearing  2
      #BBZMR1052RS
(4) SS Pivot Ball    2
      #BRW750300

(9) D4x7x2 Spacer  2
      #BRASSPD427/N
(10) M4 x16 SS Screw  2
      #BRASST4016

(13) D5x9x3 Bearing  2
      #BBZMR952RS
(14) D5x11x4 Bearing  2
      #BBZMR115RS
(15) M3x16 RS Screw  4
      #BRASBH3016    
(16) O-Ring   2
      #BRSORD6-15

(11) Aluminum Lock Out 2
      #BRD8012
(12) BADASSTM 

        HD Universal Rear Shaft 2
      #BRD8002

Qty.Parts Included: 

Lorem ipsum


